
14

repair parts for 45-0472 Electric Dethatcher

27

16 

10

36

30

32

33

31

1

26

3

8

11

34

9

28

7

13

6

29

35

18

25

37

20

22
21

4

5

17

15

24

14

2

23

19

27

10

27

34
35

18

12

12

17

12

12

12

ref part no qty description
1 MDL8.224.017 1 Pulley (small)
2 MDL6.113.025 1 Motor Assembly
3 MDL8.268.009 1 Motor Base
4 MDL8.211.052 1 Air Intake Housing 2
5 MDL8.211.051 1 Air Intake Housing 1
6 MDL8.306.030 1 Rear Flap
7 MDL8.306.028 1 Housing
8 MDL8.271.008 2 Hinge Bracket
9 MDL8.281.044 1 Hinge Spring

10 GB845 ST3.9X18 10 Screw (ST3.9X18-F-H)
11 MDL8.271.013 1 Pin
12 GB/T818 M5X10 5 Screw M5x10
13 MDL8.306.029 1 Motor Housing
14 MDL8.263.006 1 Bearing Cover
15 GB/T276 6002ZZ 6 Ball Bearing
16 GB/T818 M5X10 6 Screw, M5x10
17 GB864 ST4.8X16 31 Screw, (ST4.8X16-F-H)
18 MDL8.315.004 2 Hub Cap
19 MDL8.043.032 5 Tine Housing 2  (Bottom)

ref part no qty description
20 MDL8.043.033 5 Tine Housing 1 (Top)
21 MDL8.288.004 40 Tine
22 MDL8.205.023 1 Reel Axle
23 GB89 D15 2 Circlip
24 MDL8.123.004 2 Reel Plate
25 GB119 D8X24 2 Round Pin
26 MDL8.224.024 1 Pulley (large)
27 GB894 D15-B 4 Circlip
28 MDL8.299.004 1 Belt
29 MDL8.306.031 1 Belt Cover
30 MDL8.075.003 2 Height Adjuster
31 MDL8.224.003 4 Roller
32 MDL8.205.019 1 Roller Axle
33 MDL8.212.002 1 Axle Sleeve
34 MDL8.281.025 2 Spring
35 MDL8.919.002 2 Screw
36 MDL5.050.015 1 Axle & Housing Assembly
37 MDL5.224.015 2 Wheel Assembly



15

7

3

4

1

5

2

6

19

25
24

21

16

17
18

20

15

22

4

4

4

26

2323

12
13

28 9
11

8

27

27
10

14

repair parts for 45-0472 Electric Dethatcher

ref part no qty description
1 MDL8.212.026 1 Foam Grip
2 MDL8.253.0128 1 Upper Handle
3 MDL8.486.054 3 Power Cord Clip
4 GB14 M8X45 4 Carriage Bolt, M8 X 45
5 MDL8.253.0126 2 Middle Handle Tubes
6 MDL8.253.127 1 Bottom Handle
7 MDL8.486.016 1 Power Cord Holder
8 MDL8.253.129 6 Wing Knob
9 MDL8.462.001 1 Tubing Plug

10 MDL8.100.017 1 Right Handle Bracket
11 MDL8.919.005 1 Hex Bolt 
12 GB14 M8x60 1 Carriage Bolt M8x60
13 MDL8.100.013 1 Left Handle Bracket
14 MDL8.101.011 1 Left Handle Clamp

ref part no qty description
15 MDL8.353.029 1 Switch Box 1
16 MDL8.253.052 1 Switch Trigger
17 MDL8.281.028 1 Spring
18 MDL8.281.029 1 Return Spring
19 FA1-6-10/2 1 Switch
20 MDL8.353.030 1 Switch Box 2
21 MDL8.100.016 1 Switch Box Clamp
22 MDL8.369.006 2 Cable Jacket
23 GB845 ST3.9X18 9 Screw (ST3.9X18-F-H)
24 MDL5.501.026 1 Cable & Plug
25 MDL5.501.013 1 Cable
26 MDL8.100.015 2 Cable Clamp
27 MDL8.933.004 2 Pin
28 MDL8.101.028 1 Right Handle Clamp

41203 1 Owners Manual


